Western Kentucky University

TopSCHOLAR®

McLean County Industrial Reports for Kentucky Counties

1988

Industrial Resources: McLean County

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/mclean_cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: McLean County" (1988). McLean County. Paper S.
https://digitalcommons.wku.edu/mclean_cty/5

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in McLean County by an authorized
[...]
car; weather information; restaurant, hotel

Air Freight

Service: Air freight terminal

Air Express Service

Several major companies offer air express services in Kentucky. These
companies provide a quick means of shipping small to medium-sized packages
expeditiously.

Water

Calhoun and Livermore are located on the banks of the Green River,
where a 9-foot navigation channel is maintained to the Ohio River.
Commercial barge service is available on the Green River.

The Owensboro Riverport Authority operates a public riverport on the
Ohio River at Owensboro, 21 miles north of Calhoun. Available services include
direct transfer to and from rail, truck, or barge; both open and covered storage;
and coal processing and loading. Owensboro is a designated Port of Entry
making customs service available on a daily basis.

15



POWER AND FUEL

Electricity

Company serving Calhoun, Island, Livermore and parts of McLean County -
Kentucky Utilities Company
Source of power - Kentucky Utilities Company
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

One Quality Street

Lexington, Kentucky 40507

(606) 255-1461

Company serving a major portion of McLean County - Green River Electric
Corporation
Source of power - Big Rivers Electric Corporation
For industrial rates contact:

Green River Electric Corporation
3111 Fairview Drive

P. O. Box 1389

Owensboro, Kentucky 42302
(502) 926-4141

Natural Gas

Company serving Calhoun - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 30-inch (supplier); 2- and 4-inch
(distributor)
Distribution mains - 2 and 4 inches
Distribution pressure - 25 psi
Btu content - 1,000 per cubic foot
Specific gravity - .60
For rates and supplies contact:

Western Kentucky Gas Company
311 West Seventh Street
Owensboro, Kentucky 42302
(602) 685-8067

16



Company serving Livermore - City of Livermore Gas Department
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 4-inch (supplier); 3-inch (distributor)
Distribution mains - 2 and 3 inches
Distribution pressure - 20 to 40 psi
Btu content - 1,007 per cubic foot
Specific gravity - .59
For rates and supplies contact:
City of Livermore Gas Department
P. O. Box 279
Livermore, Kentucky 42352
(502) 278-2113

Island is currently not served by natural gas service.

17



WATER AND SEWERAGE

Public Water Supply

Company serving Calhoun - Calhoun Water Works*

P. O. Box 294
Calhoun, Kentucky 42327
(502) 273-3092

Source - Green River

Treatment plant capacity - 485,000 gallons per day

Average daily consumption - 260,000 gallons

Peak daily consumption - 400,000 gallons

Treatment processes - Coagulation, sedimentation, chlorination, rapid

mix, flocculation, filtration, fluoridation

Storage capacity - 365,000 gallons

Size lines - 2 to 8 inches

Water pressure - 45 to 60 psi

MONTHLY WATER RATES

First 2,000 gallons $5.00 (Minimum)

Next 3,000 gallons 1.85 per M gallons
Next 6,000 gallons 1.40 per M gallons
All over 11,000 gallons .90 per M gallons

Tap-on charge:

3/4-inch meter $ 350
1-inch meter 500
1 1/2-inch meter 750
2-inch meter 1,000
Company serving Island - Island Water Department
P. O. Box 33

Island, Kentucky 42350
(502) 486-9948
Source - 2 wells
Treatment plant capacity - 249,200 gallons per day
Average daily consumption - 90,000 gallons
Peak daily consumption - 134,400 gallons
Treatment processes - Aeration, rapid mix, coagulation, flocculation,
sedimentation, filtration, chlorination, fluoridation
Storage capacity - 153,000 gallons
Size lines - 2 to 8 inches
Water pressure - 35 to 45 psi

(Continued)

* (Calhoun Water Works has tentative plans to construct a new treatment plant or
upgrade the existing plant within the next two years. Approximate cost of a new
treatment plant is $800,000.

18



MONTHLY WATER RATES

First 2,000 gallons $9.30 (Minimum)

Next 4,000 gallons 3.72 per M gallons
Next 4,000 gallons 2.79 per M gallons
Next 10,000 gallons 1.55 per M gallons
All over 20,000 gallons 1.24 per M gallons

Tap-on charge: $175

Company serving Livermore - City of Livermore Water Department

P. O. Box 279
Livermore, Kentucky 42352
(502) 278-2113

Source - Green River

Treatment plant capacity - 500,000 gallons per day

Average daily consumption - 250,000 gallons

Peak daily consumption - 443,000 gallons

Treatment processes - Aeration, rapid mix, coagulation, flocculation,

sedimentation, filtration, chlorination, fluoridation

Storage capacity - 340,000 gallons

Size lines - 2 to 8 inches

Water pressure - 40 to 65 psi

MONTHLY WATER RATES

Inside City Limits

First 1,000 gallons $6.60 (Minimum)
All over 1,000 gallons 2.45 per M gallons

Outside City Limits

First 1,000 gallons $9.10 (Minimum)
All over 1,000 gallons 2.65 per M gallons

Tap-on charge:

Inside city - $100
Outside city - $300

19



Name of water district - North McLean County Water District*®
Route 1, Box 242
Livermore, Kentucky 42352
(502) 278-2800
Area served - Northern McLean County
Date when water district began operating - 1971
Source of supply of treated water - Calhoun Water Works, City of
Livermore Water Department, West Daviess County Water District
Average amount of water used in a 24-hour period - 170,199 gallons
Peak amount of water used in a 24-hour period - 196,674 gallons
Storage capacity - 350,000 gallons
Size lines - 2 to 6 inches
Water pressure - 45 psi

MONTHLY WATER RATES

First 2,000 gallons $8.70 (Minimum)

Next 2,000 gallons 2.80 per M gallons
Next 2,000 gallons 2.30 per M gallons
Next 4,000 gallons 2.00 per M gallons
Next 30,000 gallons 1.70 per M gallons
Next 60,000 gallons 1.50 per M gallons
All over 100,000 gallons 1.30 per M gallons

Tap-on charge:

3/4-inch meter - $350
Any larger meter - $500

Sewerage

Company serving Calhoun - Calhoun Sewer Plant**
P. O. Box 294
Calhoun, Kentucky 42327
(502) 273-3092
Design capacity - 200,000 gallons per day
Average daily flow - 135,000 gallons
Type of treatment - Primary and secondary
Treatment processes - Screening, grit removal, primary sedimentation,
contact stabilization, chlorination, sludge drying beds
Treated effluent discharged into - Green River
Size of sanitary mains - 6 to 10 inches
Size of storm mains - 18 to 48 inches
Monthly rates - 75 percent of monthly water bill
Tap-on charge - $500 except in the Mockingbird Hill area, where $600
is charged

* The North McLean County Water District plans to construct an addition to an
existing water storage facility. This addition, to be completed in 1988, is needed
to meet water demand for Barmet Aluminum Corporation.

** (Construction of a new 200,000-gallon-per-day wastewater treatment plant and
a 100,000-gallon-per-day pre-treatment plant is under way in Calhoun. The
pre-treatment plant is being constructed to serve the Charles Chips plant in
Calhoun. Upon completion of these plants, the city of Calhoun will have a total
wastewater treatment capacity of 400,000 gallons-per-day. This $360,000 project
is scheduled for completion in the fall of 1988.

20




Company serving Island - Island Waste Water Treatment Plant
P. O. Box 33
Island, Kentucky 42350
(502) 486-9967
Design capacity - 128,000 gallons per day
Average daily flow - 18,000 gallons
Type of treatment - Primary
Treatment processes - Grit removal, oxidation ditch, activated sludge,
chlorination, sludge drying beds, flow equalization, screening,
primary sedimentation, extended aeration, contact stabilization,
rotating biological contactors
Treated effluent discharged into - Green River
Size of sanitary mains - 6 inches
Monthly rates -

First 2,000 gallons $11.52 (Minimum)

Next 4,000 gallons 4.16 per M gallons
Next 4,000 gallons 3.562 per M gallons
Next 10,000 gallons 2.88 per M gallons
All over 20,000 gallons 2.24 per M gallons

Tap-on charge: $300

Company serving Livermore - City of Livermore Sewer Department
P. O. Box 279
Livermore, Kentucky 42352
(502) 278-2410
Design capacity - 315,000 gallons per day
Average daily flow - 197,000 gallons
Type of treatment - Primary and secondary
Treatment processes - Screening, grit removal, oxidation ditch,
chlorination, aerobic digestor, sludge drying beds, extended
aeration, secondary sedimentation
Treated effluent discharged into - Green River
Size of sanitary mains - 8 to 12 inches
Size of storm mains - 24 to 36 inches
Monthly rates - Based on monthly water bill

First 1,000 gallons $6.50 (Minimum)
All over 1,000 gallons 2.60 per M gallons

Tap-on charge: $300

21



CLIMATE

Temperature

Normal (30-year record)

Average annual 1986

Record highest, July 1954 (46-year record)

Record lowest, February 1951 (46-year record)

Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)
Mean annual snowfall (30-year record)
Total precipitation 1986

Mean number days precipitation (.01 inch or more)

(46-year record)

Mean number days thunderstorms (46-year record)

Prevailing winds (through 1963)

Relative Humidity (25-year record)

Midnight 78 percent

6 a.m. 81 percent

Noon 59 percent

6 p.m. 62 percent
Source:

Indiana.

22

McLean County

55.70
57.00
105.00
-23.00
4,729

41.55
14.10
37.68

115.70
45.10

degrees
degrees
degrees
degrees

inches
inches
inches

South-Southwest

Station of record:

U.S. Department of Commerce, Environmental Science Services

Administration, Climatological Data, 1986. Evansville,



LOCAL GOVERNMENT

Structure

The cities of Calhoun, Island, and Livermore are all served by a
mayor-city council form of government. McLean County is served by a county
judge/executive and seven magistrates.

Planning and Zoning

Joint agency - Joint City-County Planning Commaission

Zoning enforced - Within city limits of Calhoun and Livermore

Subdivision regulations enforced - All areas

Local codes enforced - Building code in all areas

Mandatory state codes enforced - Kentucky Plumbing code, National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Local Fees and Licenses

The city of Calhoun levies business license fees ranging from $10 to $125
per year. Business license fees in Island range from $3.75 to $25.50; and in
Livermore the fees range from $6 to $210. Manufacturing plants in Island and
Livermore are assessed $1 per $1,000 capital stock. The city of Island also
levies an unloading license fee of $22.50 per year.

A 3 percent tax is levied on utilities receipts for schools in McLean
County. Tax is paid by all consumers of utilities as an add-on to the utilities
bills. Exempted are receipts from utilities services that are resold and the
receipts from the sale of energy or energy producing fuels that exceed 3
percent of the cost of production in manufacturing, processing, mining or
refining.

23




State and Local Property Taxes

All property in Kentucky, except items exempted by the state constitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1987

Calhoun Island
Land and Buildings $0.690 $0.668
Manufacturing
Machinery 0.150 0.150
Pollution Control
Equipment 0.150 0.150
Inventories
Raw materials 0.001 0.001
Goods in Process 0.001 0.001
Finished Goods 0.492 0.473
Automobiles & Trucks 0.909 0.890
Other Tangible
Personal Property 0.941 0.922

Intangibles (Accounts

receivable*, money

in hand, stock,

notes, bonds) 0.250 0.250
Goods Stored in Public

Warehouses in Transit

Status 0.001 0.001
Private Leaseholds in

Industrial Revenue

Bond Financed

Facilities 0.015 0.015

(Continued)

24




Unincorporated

Livermore McLean County
Land and Buildings $0.702 $0.524
Manufacturing
Machinery 0.150 0.150
Pollution Control
Equipment 0.150 0.150
Inventories
Raw materials 0.001 0.001
Goods in Process 0.001 0.001
Finished Goods 0.500 0.322
Automobiles & Trucks 0.916 0.739
Other Tangible
Personal Property 0.949 0.771

Intangibles (Accounts

receivable*, money

in hand, stock,

notes, bonds) 0.250 0.250
Goods Stored in Public

Warehouses in Transit

Status 0.001 0.001
Private Leaseholds in

Industrial Revenue

Bond Financed

Facilities 0.015 0.015

* Accounts receivable are taxed at 85 percent of face value, for an effective
rate of $0.2125 per $100 valuation.

25




Safety
Police Calhoun Island

Total staff 2 -
Radio-patrol cars - -

Livermore McLean County
Total staff 2 5
Radio-patrol cars 1 2
Fire* Calhoun Island
Insurance Services Office,
Public Protection
Classification 7 9
Volunteers 24 25
Livermore McLean County
Insurance Services Office,
Public Protection
Classification 7 e
Volunteers 13 134

Rescue Service

The McLean County Fire Department provides rescue service to all areas
of McLean County.

Refuse Collection and Disposal

Private contractors provide refuse collection and disposal to all areas of
McLean County.

* Includes copyrighted material of ISO Commercial Risk Services, Inc., with its
permission.
** Five fire protection districts serve McLean County. Fire protection ratings
for property located within these districts range from class 6 to class 9. Class 10
applies to unincorporated areas not contained within a fire district.
26



EDUCATION

Public Schools

McLean
County*
Total Enrollment
(May 1988) 1,926
Kindergarten 149
Elementary 750
Middle School 415
High School 611
Pupil-Teacher Ratio
(1986-87) 19-1
Percent High School
Graduates to College
(1986-87) 31.9
Expenditures Per Pupil
(1986-87) $2,043.00

* The McLean County School System plans to remodel three elementary schools
and the high school. The projects will be performed in stages, with the final
project scheduled to be completed during the 1992-93 school year. Total
estimated cost of these remodeling projects is $6.2 million.

27




Area Colleges and Universities

Location
(Miles distant

Enrollment

Highest Degree

Name _from Calhoun) (Fall, 1987) Conferred
Brescia College Owensboro, Kentucky
(21) 725 Baccalaureate®
Kentucky
Wesleyan
College Owensboro, Kentucky
(21) 774 Baccalaureate*
Owensboro
Community
College Owensboro, Kentucky
(21) 1,630 Associate
Madisonville
Community
College Madisonville, Kentucky
(26) 1,514 Associate
Henderson
Community
College Henderson, Kentucky
(34) 1,116 Associate
University of
Southern
Indiana Evansville, Indiana
(46) 4,624 Masters
University of
Evansville Evansville, Indiana
(46) 3,550 Masters
Hopkinsville
Community
College Hopkinsville, Kentucky
(57) 1,341 Associate
Western
Kentucky
University Bowling Green,
Kentucky (71) 13,520 Masters,
Specialist**

* Courses in masters degree programs are taught on campus by faculty members

of Western Kentucky University or Murray State University. The degrees are
issued by Western Kentucky University or Murray State University.

** Joint doctoral degree programs are offered in cooperation with the University
of Kentucky, Lexington, and cooperative doctoral degree programs are offered
with the University of Louisville. The degrees are issued by the University of
Kentucky or the University of Louisville.

28




Vocational Training

The Bluegrass State Skills Corporation, an independent public corporation
created and funded by the Kentucky General Assembly, provides programs of
skills training to meet the needs of business and industry from entry level to
advanced training, and from upgrading present employees to retraining
experienced workers.

The Bluegrass State Skills Corporation is the primary source for skills
training assistance for a new or existing company. The Corporation works in
partnership with other employment and job training resources and programs, as
well as Kentucky's economic development activities, to package a program